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Patient Presentation

Migraine

GP

General lifestyle advice: 
• Regular meals (avoid snack 

foods and missing meals)
• Avoid excess alcohol, fizzy 

drinks 
• Regular sleep and daily 

aerobic exercise (walking, 
cycling) 

• Avoid specific triggers 
(glare, stress, foods, drinks, 
travel)

• Encourage use of headache 
diaries.

Medication options 
for migraine of 

increasing severity 

GP

Prophylaxis –
• Consider if 3 or more attacks per month or where
attacks are very severe.

• Treat for at least 3 months 
• If anticonvulsant prophylaxis given to women of 

child-bearing age, they should be counselled 
regarding side effects and associated risks in 
pregnancy

Medication Options:
Beta-blockers  (Atenolol, Propranolol, Metoprolol)
Pizotifen (Single bed-time dose)
Sodium Valporate (400 – 1500mgs/day)
Topiramate (25mgs – 200mgs/day)
Amitriptyline (10 – 100mgs nocte – especially useful
if also suffering from tension type headache) 

Also consider: 
High dose Riboflavin 400mgs/day
Feverfew
Butterbur

For prophylactic 
medication options

Try 3 different 
strategiesin succession 
– refer if unsatisfactory 

response

Escalating drug management for acute migraine

1. Simple analgesics -
• Paracetamol 1000mgs or 
• Aspirin 600-900mgs or 
• Ibuprofen 400-800mgs or
• Diclofenac 100mg suppository 

+/- antinauseants e.g. Domperidone 20mgs

2. Oral Triptan should be taken after headache starts
– not during aura. 
Mild           Intermediate         Potent

Medication Naratriptan Almotriptan         Eletriptan                            
Frovatriptan      Sumatriptan         Rizatriptan

Zolmitriptan
Side effects None/Mild    Mild/Moderate       Moderate
Efficacy                  +/- +                      ++
N.B. No more than 2 doses in 24 hours. 
Start with a medium strength triptan, change depending on 
response and side effects. 

3. Nasal Triptan (Sumatriptan or Zolmitriptan)
or Subcutaneous Sumatriptan

4. Consider intramuscular Diclofenac (75mgs)  
+/- IM Metaclopramide

Emergency treatment for severe migraine:
• Diclofenac (100mg) suppository or 75mgs IM or
• Subcutaneous Sumatriptan 6mgs - (if no triptan already taken)
• Metaclopramide IM

N.B. OPIATES SHOULD  BE AVOIDED

Neurology / Medical Clinic

Refer for specialist advice
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Tension Type

GP

Life-style advice and simple 
analgesia (as for migraine) – caution 
patient at risk of medication overuse

Acute

GP

Stop any overuse of analgesics

Treatment:
• Tricyclic antidepressants e.g. Amitriptyline, 

Dothiepin start with smallest dose 2 hours 
before bed-time increase slowly to 50-
100mg/day.

• Clinical psychology and stress counselling
• Encouraging exercise, relaxation, yoga, 

massage. Consider acupuncture and 
physiotherapy.

Chronic

Patient Presentation

Cluster

GP

Treatment only needed during cluster bouts
Subcutaneous Sumatriptan 6mg (?nasal triptan) 
High flow oxygen (6-7 l/min) tight mask

Acute

Prophylaxis

GP

Medication options:
• Verapamil 40-80mg tid increase to 200mg tid

– with ECG to check for heart block.
• Oral Steroids – Prednisolone 60 mg/day 

reducing by 5mg on alternate days.

Patient Presentation

Cervicogenic

GP

Treatment Options:
Physiotherapy, acupuncture, manipulation
Non-steroidal analgesics (short course)
Refer to pain clinic in resistant cases for 
consideration of steroid/anaesthetic injections

Neurology / Medical Clinic

Refer for specialist advice if 
response unsatisfactory

Patient Secondary Care

Useful Information for Patients

NHS24: 08454 24 24 24
www.nhs.uk
www.doctoronline.nhs.uk
www.patient.co.uk Primary Care
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